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Targin is indicated for the relief of moderate to severe pain. The oxycodone component 

is indicated for the relief of moderate to severe pain in adults who require continuous 

around-the-clock opioid analgesia for several days or more. The opioid antagonist 

naloxone is added to counteract opioid-induced constipation by blocking the action of 

oxycodone at opioid receptors locally in the gut.  
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Doctor Leaflet 

1. NAME OF THE MEDICINAL PRODUCT  

Targin 5, Targin 10, Targin 20, Targin 30, Targin 40  
 
Prolonged-release tablets 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION  

Targin 5 
Each prolonged-release tablet contains 5 mg of oxycodone hydrochloride equivalent to 4.5 mg oxycodone, and 
2.73 mg of naloxone hydrochloride dihydrate equivalent to 2.5 mg naloxone hydrochloride and 2.25 mg naloxone. 
 
Targin 10 
Each  prolonged-release tablet contains 10 mg of oxycodone hydrochloride equivalent to 9 mg oxycodone, and  
5.45 mg of naloxone hydrochloride dihydrate equivalent to 5 mg naloxone hydrochloride and 4.5 mg naloxone. 
 
Targin 20 
Each prolonged-release tablet contains 20 mg of oxycodone hydrochloride equivalent to 18 mg oxycodone, and  
10.9 mg of naloxone hydrochloride dihydrate equivalent to 10 mg naloxone hydrochloride and 9 mg naloxone.  
 
 Targin 30 
Each prolonged-release tablet contains 30 mg of oxycodone hydrochloride equivalent to 27 mg oxycodone, and  
16.48 mg of naloxone hydrochloride dihydrate equivalent to 15 mg naloxone hydrochloride and 13.5 mg naloxone. 
 
Targin 40 
Each prolonged-release tablet contains 40 mg of oxycodone hydrochloride equivalent to 36 mg oxycodone, and  
21.8 mg of naloxone hydrochloride dihydrate equivalent to 20 mg naloxone hydrochloride and 18 mg naloxone. 
 
Excipient with known effect: 
 
Each tablet of Targin  5  contains 71.75 mg lactose monohydrate. 
Each tablet of Targin 10 contains 64.25 mg lactose monohydrate. 
Each tablet of Targin 20 contains 54.5 mg lactose monohydrate. 
Each tablet of Targin 30 contains 38.42 mg lactose monohydrate. 
Each tablet of Targin 40 contains 109 mg lactose monohydrate. 
 
For the full list of excipients, see section 6.1. 

3. PHARMACEUTICAL FORM 

Prolonged-release tablets. 
 
Targin 5 are oblong, blue film-coated tablets, unscored and marked “OXN” on one side and “5” on the other side.  
Targin 10 are oblong, white film-coated tablets, unscored and marked “OXN” on one side and “10” on the other side.  
Targin 20 are oblong, pink film-coated tablets, unscored and marked “OXN” on one side and “20” on the other side. 
Targin 30 are oblong, brown film-coated tablets, unscored and marked “OXN” on one side and “30” on the other side. 
Targin 40 are oblong, yellow film-coated tablets, unscored and marked “OXN” on one side and “40” on the other side.  
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4. CLINICAL PARTICULARS 

 
 

4.1 Therapeutic indications 

Targin is indicated for the relief of moderate to severe pain. 
 
The oxycodone component is indicated for the relief of moderate to severe pain in adults who require continuous around 
the- clock opioid analgesia for several days or more.  
 
The opioid antagonist naloxone is added to counteract opioid-induced constipation by blocking the action of oxycodone at 
opioid receptors locally in the gut. 
 

4.2 Posology and method of administration 

Posology 
 
The analgesic efficacy of Targin is equivalent to oxycodone hydrochloride prolonged-release formulations. 
The dosage should be adjusted to the intensity of pain and the sensitivity of the individual patient. Unless otherwise 
prescribed, Targin should be administered as follows: 
 
Adults 
The usual starting dose for an opioid naïve patient is 10 mg/5 mg of oxycodone hydrochloride/naloxone hydrochloride at 
12 hourly intervals (Targin 10).  
 
Lower strength (Targin 5) is available to facilitate dose titration when initiating opioid therapy and for individual dose 
adjustment. 
 
Patients already receiving opioids may be started on higher doses of Targin, depending on their previous opioid 
experience. 
 
The maximum daily dose of Targin is 80 mg oxycodone hydrochloride and 40 mg naloxone hydrochloride. For patients 
requiring higher doses of Targin, administration of supplemental prolonged-release oxycodone hydrochloride at the same 
time intervals should be considered. In the case of supplemental oxycodone hydrochloride dosing, the beneficial effect of 
naloxone hydrochloride on bowel function may be impaired.  
 
After complete discontinuation of therapy with Targin with a subsequent switch to another opioid a worsening of the bowel 
function can be expected. 
 
Some patients taking Targin according to a regular time schedule require immediate release analgesics as "rescue" 
medication for breakthrough pain. Targin is a prolonged release formulation and therefore not intended for the treatment 
of breakthrough pain. For the treatment of breakthrough pain, a single dose of “rescue medication” should approximate 
one sixth of the equivalent daily dose of oxycodone hydrochloride. The need for more than two ”rescues” per day is usually 
an indication that the dosage requires upward adjustment. This adjustment should be made every 1-2 days in steps of 
Targin 5 twice daily, or where necessary Targin 10 twice daily until a stable dose is reached. The aim is to establish a 
patient-specific twice daily dose that will maintain adequate analgesia and make use of as little rescue medication as 
possible for as long as pain therapy is necessary. 
 

WARNING: RISKS FROM CONCOMITANT USE WITH BENZODIAZEPINES OR OTHER CNS 
DEPRESSANTS 

• Concomitant use of opioids with benzodiazepines or other central nervous system (CNS) 
depressants, including alcohol, may result in profound sedation, respiratory depression, coma, 
and death [see sections 4.4, 4.5] 

• Reserve concomitant prescribing of these drugs for use in patients for whom alternative 
treatment options are inadequate. 

• Limit dosages and durations to the minimum required. 

• Follow patients for signs and symptoms of respiratory depression and sedation. 
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Targin is taken at the determined dosage twice daily according to a fixed time schedule. While symmetric administration 
(the same dose mornings and evenings) subject to a fixed time schedule (every 12 hours) is appropriate for the majority of 
patients, some patients, depending on the individual pain situation, may benefit from asymmetric dosing tailored to their 
pain pattern. In general, the lowest effective analgesic dose should be selected.  
 
In non-malignant pain therapy, daily doses of up to 40mg/20mg oxycodone hydrochloride/naloxone hydrochloride are 
usually sufficient, but higher doses may be needed. 
 
 
Elderly patients 
As for younger adults the dosage should be adjusted to the intensity of the pain and the sensitivity of the individual 
patient. 
 
Patients with impaired hepatic function 
A clinical trial has shown that plasma concentrations of both oxycodone and naloxone are elevated in patients with hepatic 
impairment. Naloxone concentrations were affected to a higher degree than oxycodone (see section 5.2). The clinical 
relevance of a relative high naloxone exposure in hepatic impaired patients is yet not known. Caution must be exercised 
when administering Targin to patients with mild hepatic impairment (see section 4.4). In patients with moderate and 
severe hepatic impairment Targin is contraindicated (see section 4.3). 
 
Patients with impaired renal function 
A clinical trial has shown that plasma concentrations of both oxycodone and naloxone are elevated in patients with renal 
impairment (see section 5.2). Naloxone concentrations were affected to a higher degree than oxycodone. The clinical 
relevance of a relative high naloxone exposure in renal impaired patients is yet not known. Caution should be exercised 
when administering Targin to patients with renal impairment (see section 4.4).  
 
Paediatric population 
The safety and efficacy of Targin in children aged below 18 years has not been established. No data are available. 
 
Method of administration 

Oral use.  
 
Targin is taken in the determined dosage twice daily in a fixed time schedule. 
 
The prolonged-release tablets may be taken with or without food with sufficient liquid. Targin must be swallowed whole, 
and not broken, chewed or crushed (see section 4.4).  
 
Duration of use 
 
Targin should not be administered for longer than absolutely necessary. If long-term treatment is necessary in view of the 
nature and severity of the illness, careful and regular monitoring is required to establish whether and to what extent further 
treatment is necessary.  
When the patient no longer requires opioid therapy, it may be advisable to taper the dose gradually (see section 4.4). 
 

4.3 Contraindications 

• Hypersensitivity to the active substances or to any of the excipients listed in section 6.1. 

• Severe respiratory depression with hypoxia and/or hypercapnia. 

• Severe chronic obstructive pulmonary disease 

• Cor pulmonale 

• Severe bronchial asthma 

• Non-opioid induced paralytic ileus 

• Moderate to severe hepatic impairment. 
 

4.4 Special warnings and precautions for use 

 
Caution must be exercised when administering these tablets to patients, with: 

 
• Severely impaired respiratory function 

• Sleep apnoea 

• CNS depressants co-administration (see below and section 4.5) 

• Monoamine oxidase inhibitors (MAOIs, see below and section 4.5) 
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• Tolerance, physical dependence and withdrawal (see below) 

• Psychological dependence [addiction], abuse profile and history of substance and/or alcohol abuse (see 

below) 

• Elderly or infirm 

• Head injury, intracranial lesions or increased intracranial pressure, reduced level of consciousness of 

uncertain origin 

• Epileptic disorder or predisposition to convulsions 

• Hypotension 

• Hypertension 

• Pancreatitis 

• Mild hepatic impairment 

• Renal impairment 

• Opioid-induced paralytic ileus 

• Myxoedema 

• Hypothyroidism 

• Addison’s disease (adrenal cortical insufficiency) 

• Prostate hypertrophy 

• Toxic psychosis 

• Alcoholism 

• Delirium tremens 

• Cholelithiasis 

• Pre-existing cardiovascular diseases 

 

 
 head injury (due to the risk of increased intracranial pressure),  
 

Respiratory depression 

The primary risk of opioid excess is respiratory depression. 

 

Sleep-related breathing disorders  

Opioids can cause sleep-related breathing disorders including central sleep apnoea (CSA) and sleep-related 

hypoxemia. Opioid use increases the risk of CSA in a dose-dependent manner. In patients who present with 

CSA, consider decreasing the total opioid dosage. 

 

Risk from concomitant use of sedative medicines such as benzodiazepines or related drugs:  

Concomitant use of opioids, including oxycodone hydrochloride and sedative medicines such as benzodiazepines 

or related drugs may result in sedation, respiratory depression, coma and death. Because of these risks, 

concomitant prescribing with these sedative medicines should be reserved for patients for whom alternative 

treatment options are not possible. If a decision is made to prescribe Targin concomitantly with sedative 

medicines, the lowest effective dose should be used, and the duration of treatment should be as short as possible.  

The patients should be followed closely for signs and symptoms of respiratory depression and sedation. In this 

respect, it is strongly recommended to inform patients and their caregivers to be aware of these symptoms (see 

section 4.5). 

 

MAOIs 

Targin must be administered with caution in patients taking MAOIs or who have received MAOIs within the 

previous two weeks. 

 

Caution must also be exercised when administering these tablets to patients with mild hepatic or renal 

impairment. Careful medical monitoring is particularly necessary for patients with severe renal impairment.  

 
Diarrhoea may be considered as a possible effect of naloxone. 
 

Tolerance, physical dependence and withdrawal 

 
 
During long-term administration, the patient may develop tolerance to the medicinal product and require higher doses 
to maintain the desired effect. Chronic administration of Targin may lead to physical dependence. Withdrawal 



  Page 5 of 14 

symptoms may occur upon the abrupt cessation of therapy. If therapy is no longer required, it may be advisable to 
reduce the daily dose gradually in order to avoid the occurrence of withdrawal syndrome (see section 4.2). 
 

Targin is not suitable for the treatment of withdrawal symptoms. 

 

Psychological dependence [addiction], abuse profile and history of substance and/or alcohol abuse 
 
There is potential for development of psychological dependence (addiction) to opioid analgesics, including Targin. 
Targin should be used with particular care in patients with a history of alcohol and drug abuse. Oxycodone alone has 
an abuse profile similar to other strong agonist opioids.  
 
In order not to impair the prolonged-release characteristic of Targin, the prolonged-release tablets must be taken 
whole and must not be broken, chewed or crushed. Breaking, chewing or crushing the prolonged release tablets for 
ingestion leads to a faster release of the active substances and the absorption of a possibly fatal dose of oxycodone 
(see section 4.9).  
 
Patients who have experienced somnolence and/or an episode of sudden sleep onset must refrain from driving or 
operating machines. Furthermore, a reduction of the dose or termination of therapy may be considered. Because of 
possible additive effects, caution should be advised when patients are taking other sedating medicinal products in 
combination with Targin (see sections 4.5 and 4.7). 
 
Concomitant use of alcohol and Targin may increase the undesirable effects of Targin; concomitant use should be 
avoided. 
 
Studies have not been performed on the safety and efficacy of Targin in children and adolescents below the age of 18 
years. Therefore, their use in children and adolescents under 18 years of age is not recommended.  
 
There is no clinical experience in patients with cancer associated to peritoneal carcinomatosis or with sub-occlusive 
syndrome in advanced stages of digestive and pelvic cancers. Therefore, the use of Targin in this population is not 
recommended. 
 
These tablets are not recommended for pre-operative use or within the first 12-24 hours post-operatively. Depending 
on the type and extent of surgery, the anaesthetic procedure selected, other co-medication and the individual condition 
of the patient, the exact timing for initiating post-operative treatment with Targin depends on a careful risk-benefit 
assessment for each individual patient. 
 
Any abuse of Targin by drug addicts is strongly discouraged. 
 
If abused parenterally, intranasally or orally by individuals dependent on opioid agonists, such as heroin, morphine, or 
methadone, Targin is expected to produce marked withdrawal symptoms - because of the opioid receptor antagonist 
characteristics of naloxone - or to intensify withdrawal symptoms already present (see section 4.9). 
 
These tablets consist of a dual-polymer matrix, intended for oral use only. Abusive parenteral injections of the 
prolonged-release tablet constituents (especially talc) can be expected to result in local tissue necrosis and pulmonary 
granulomas or may lead to other serious, potentially fatal undesirable effects. 
 
The empty prolonged-release tablet matrix may be visible in the stool.  
 

Opioids such as oxycodone may influence the hypothalamic-pituitary-adrenal or -gonadal axes. Some changes that 

can be seen include an increase in serum prolactin and decreases in plasma cortisol and testosterone. Clinical 

symptoms may manifest from these hormonal changes.  5.1 עבר מסעיף 

 

In patients under long-term opioid treatment the switch to Targin may initially provoke withdrawal symptoms or 

diarrhoea. 

 

Hyperalgesia that will not respond to a further dose increase of oxycodone may occur in particular in high doses. An 

oxycodone dose reduction or change in opioid may be required. 

 
 
The use of Targin may produce positive results in doping controls.The use of Targin as a doping agent may become 
a health hazard. 
 
This medicinal product contains lactose. Patients with rare hereditary problems of galactose intolerance, total lactase 
deficiency or glucose-galactose malabsorption should not take Targin. 
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4.5 Interaction with other medicinal products and other forms of interaction  

The concomitant use of opioids with sedative medicines such as benzodiazepines or related drugs increases the risk 
of sedation, respiratory depression, coma and death because of additive CNS depressant effect. The dose and 
duration of concomitant use should be limited (see section 4.4). 
 
Drugs which depress the CNS include, but are not limited to: other opioids, gabapentinoids such as pregabalin, 
anxiolytics, hypnotics and sedatives (including benzodiazepines), anti-depressants, antipsychotics, anti-histamines 
and anti-emetics. 
 
 
 phenothiazines, neuroleptics,  
Targin must be administered with caution in patients taking MAOIs or who have received MAOIs within the previous 
two weeks. 
 
 
Concomitant administration of oxycodone with serotonin agents, such as a Selective Serotonin Re-uptake Inhibitor 
(SSRI) or a Serotonin Norepinephrine Re-uptake Inhibitor (SNRI) may cause serotonin toxicity. The symptoms of 
serotonin toxicity may include mental-status changes (e.g., agitation, hallucinations, coma), autonomic instability (e.g., 
tachycardia, labile blood pressure, hyperthermia), neuromuscular abnormalities (e.g., hyperreflexia, incoordination, 
rigidity), and/or gastrointestinal symptoms (e.g., nausea, vomiting, diarrhoea). Oxycodone should be used with caution 
and the dosage may need to be reduced in patients using these medications. 
 
 
Concomitant administration of oxycodone with anticholinergics or medications with anticholinergic activity (e.g. 

tricyclic antidepressants, antihistamines, antipsychotics, muscle relaxants, anti-Parkinson drugs) may result in 

increased anticholinergic adverse effects.  

 
Alcohol may enhance the pharmacodynamic effects of Targin; concomitant use should be avoided. 
 
Clinically relevant changes in International Normalized Ratio (INR or Quick-value) in both directions have been 
observed in individuals if oxycodone and coumarin anticoagulants are co-applied. 
 
Oxycodone is metabolised primarily via the CYP3A4 pathways and partly via the CYP2D6 pathway (see section 5.2). 
The activities of these metabolic pathways may be inhibited or induced by various co-administered drugs or dietary 
elements. Targin doses may need to be adjusted accordingly. 
 
CYP3A4 inhibitors, such as macrolide antibiotics (e.g. clarithromycin, erythromycin, telithromycin), azole-antifungal 
agents (e.g. ketoconazole, voriconazole, itraconazole, posaconazole), protease inhibitors (e.g. ritonavir, indinavir, 
nelfinavir, saquinavir), cimetidine and grapefruit juice may cause decreased clearance of oxycodone which could lead 
to an increase in oxycodone plasma concentrations.  A reduction in the dose of Targin and subsequent re-titration 
may be necessary. 
 
CYP3A4 inducers, such as rifampicin, carbamazepine, phenytoin and St. John's Wort, may induce the metabolism of 
oxycodone and cause increased clearance of the drug, resulting in a decrease in oxycodone plasma concentrations.  
Caution is advised and further titration may be necessary to reach an adequate level of symptom control. 
 
Theoretically, medicinal products that inhibit CYP2D6 activity, such as paroxetine, fluoxetine and quinidine, may cause 
decreased clearance of oxycodone which could lead to an increase in oxycodone plasma concentrations.  
Concomitant administration with CYP2D6 inhibitors had an insignificant effect on the elimination of oxycodone and 
also had no influence on the pharmacodynamic effects of oxycodone. 

  
In vitro metabolism studies indicate that no clinically relevant interactions are to be expected between oxycodone and 
naloxone. 
  
The likelihood of clinically relevant interactions between paracetamol, acetylsalicylic acid or naltrexone and the 
combination of oxycodone and naloxone in therapeutic concentrations is minimal. 
 

4.6 Fertility, pregnancy and breastfeeding 

Pregnancy  
There are no data from the use of Targin in pregnant women and during childbirth. Limited data on the use of 
oxycodone during pregnancy in humans reveal no evidence of an increased risk of congenital abnormalities. For 
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naloxone, insufficient clinical data on exposed pregnancies are available. However, systemic exposure of the women 
to naloxone after use of Targin is relatively low (see section 5.2). Both oxycodone and naloxone pass into the 
placenta. Animal studies have not been performed with oxycodone and naloxone in combination (see section 5.3). 
Animal studies with oxycodone or naloxone administered as single drugs have not revealed any teratogenic or 
embryotoxic effects. 
 
Long-term administration of oxycodone during pregnancy may lead to withdrawal symptoms in the newborn. If 
administered during childbirth, oxycodone may evoke respiratory depression in the newborn. 
 
Targin should only be used during pregnancy if the benefit outweighs the possible risks to the unborn child or 
neonate. 
 
Breastfeeding 
Oxycodone passes into the breast milk. A milk-plasma concentration ratio of 3.4:1 was measured and oxycodone 
effects in the suckling infant are therefore conceivable. It is not known whether naloxone also passes into the breast 
milk. However, after taking Targin systemic naloxone levels are very low (see section 5.2). 
A risk to the suckling child cannot be excluded in particular following intake of multiple doses of Targin by the breast-
feeding mother. 

Breast-feeding should be discontinued during treatment with Targin. 

Fertility 
There are no data with respect to fertility. 

 

4.7 Effects on ability to drive and use machines 

Targin has moderate influence on the ability to drive and use machines. This is particularly likely at the beginning of 
treatment, after dose increase or product rotation and if Targin is combined with other CNS depressant agents. 
Patients stabilised on a specific dosage will not necessarily be restricted. Therefore, patients should consult with their 
physician as to whether driving or the use of machinery is permitted. 
 
Patients being treated with Targin and presenting with somnolence and/or sudden sleep episodes must be informed 
to refrain from driving or engaging in activities where impaired alertness may put themselves or others at risk of 
serious injury or death (e.g. operating machines) until such recurrent episodes and somnolence have resolved (see 
also sections 4.4 and 4.5). 
 
This medicine can impair cognitive function and can affect a patient’s ability to drive safely. 

When prescribing this medicine, patients should be told: 

• The medicine is likely to affect your ability to drive. 

• Do not drive until you know how the medicine affects you. 

4.8 Undesirable effects  

The following frequencies are the basis for assessing undesirable effects: 

Very common ( 1/10) 

Common ( 1/100 to  1/10) 

Uncommon ( 1/1,000 to  1/100) 

Rare (> 1/10,000 to  1/1,000) 

Very rare (1/10,000) 
Not known (cannot be estimated from the available data) 
 
Within each frequency grouping, undesirable effects are presented in order of decreasing seriousness. 
 

Undesirable effects in the treatment of pain 

 

Immune system disorders 

Uncommon: Hypersensitivity 

 

Metabolism and nutrition disorders 

Common: Decreased appetite up to loss of appetite 

 

Psychiatric disorders 
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Common:  Insomnia 

Uncommon: Abnormal thinking, anxiety, confusional state, depression, libido decreased, nervousness, restlessness 

Rare:   Drug dependence (see Section 4.4)- היה בסעיף של תופעות לוואי מהמרכיב אוקסיקודון 

Not known: Euphoric mood, hallucination, nightmares, aggression היה בסעיף של תופעות לוואי מהמרכיב אוקסיקודון 

 

Nervous system disorders 

Common: Dizziness, headache, somnolence 

Uncommon: Convulsions (particularly in persons with epileptic disorder or predisposition to convulsions), 

disturbance in attention, dysgeusia, speech disorder, syncope, tremor, lethargy 

Not known:  Paraesthesia, sedation, sleep apnoea syndrome (see Section 4.4) 

 

Eye disorders 

Uncommon: Visual impairment 

 

Ear and labyrinth disorders 

Common: Vertigo 

 

Cardiac disorders 

Uncommon: Angina pectoris (in particular in patients with history of coronary artery disease), palpitations 

Rare:   Tachycardia 

 

Vascular disorders 

Common: Hot flush  

Uncommon: Blood pressure decreased, blood pressure increased  

 

Respiratory, thoracic and mediastinal disorders 

Uncommon: Dyspnoea, rhinorrhoea, cough 

Rare:   Yawning 

Not known:  Respiratory depression 

 

Gastrointestinal disorders 

Common: Abdominal pain, constipation, diarrhoea, dry mouth, dyspepsia, vomiting, nausea, flatulence 

Uncommon:  Abdominal distension 

Rare:   Tooth disorder 

Not known: Eructation 

 

Hepatobiliary disorders 

Uncommon: Hepatic enzymes increased, biliary colic 

 

Skin and subcutaneous tissue disorders 

Common: Pruritus, skin reactions, hyperhidrosis 

 

Musculoskeletal and connective tissue disorders 

Uncommon: Muscle spasms, muscle twitching, myalgia 

 

Renal and urinary disorders 

Uncommon: Micturition urgency 

Not known: Urinary retention 

 

Reproductive system and breast disorders 

Not known: Erectile dysfunction 

 

General disorders and administration site conditions 

Common: Asthenia, fatigue 

Uncommon: Chest pain, chills, drug withdrawal syndrome, malaise, pain, peripheral oedema, thirst 

 

Investigations 

Uncommon: Weight decreased 
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Rare:  Weight increased 

 

Injury, poisoning and procedural complications 

Uncommon: Injuries from accidents 

 
 
 
For the active substance oxycodone hydrochloride, the following additional undesirable effects are known: 
Due to its pharmacological properties, oxycodone hydrochloride may cause respiratory depression, miosis, bronchial 
spasm and spasms of nonstriated muscles as well as suppress the cough reflex. 
 
 

Infections and infestations 

Rare: Herpes simplex 

 

Immune system disorders 

Not known: Anaphylactic reaction 

 

Metabolism and nutrition disorders 

Uncommon: Dehydration 

Rare:  Increased appetite 

 

Psychiatric disorders 

Common: Altered mood and personality change, decreased activity, psychomotor hyperactivity  

Uncommon: Agitation, perception disturbances (e.g. derealisation) 

 

Nervous system disorders 

Uncommon: Concentration impaired, migraine, hypertonia, involuntary muscle contractions, hypoaesthesia, abnormal 

coordination 

Not known: Hyperalgesia 

 

Ear and labyrinth disorders 

Uncommon: Hearing impaired 

 

Vascular disorders 

Uncommon: Vasodilatation 

 

Respiratory, thoracic and mediastinal disorders 

Uncommon: Dysphonia  

 

Gastrointestinal disorders 

Common: Hiccups  

Uncommon: Dysphagia, ileus, mouth ulceration, stomatitis 

Rare:  Melaena, gingival bleeding, 

Not known: Dental caries 

 

Hepatobiliary disorders 

Not known: Cholestasis  

 

Skin and subcutaneous tissue disorders 

Uncommon: Dry skin 

Rare:  Urticaria 

 

Renal and urinary disorders 

Common: Dysuria  

 

Reproductive system and breast disorders 

Uncommon: Hypogonadism 

Not known: Amenorrhoea 
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General disorders and administration site conditions 

Uncommon: Oedema, drug tolerance 

Not known: Drug withdrawal syndrome neonatal 

 
 

  Drug 

dependence 

עבר לסעיף של 

תופעות הלוואי של 

 התכשיר

 Aggression 

עבר לסעיף של 

תופעות הלוואי 

 של התכשיר

 
Reporting of suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows continued 
monitoring of the benefit/risk balance of the medicinal product. 
Any suspected adverse events should be reported to the Ministry of Health according to the National Regulation by 
using an online form 

https://sideeffects.health.gov.il/ 

 

4.9 Overdose 

Symptoms of intoxication 
Depending on the history of the patient, an overdose of Targin may be manifested by symptoms that are either 
triggered by oxycodone (opioid receptor agonist) or by naloxone (opioid receptor antagonist). 
 
Symptoms of oxycodone overdose include miosis, respiratory depression, somnolence progressing to stupor, 
hypotonia, bradycardia as well as hypotension. Coma, non-cardiogenic pulmonary oedema and circulatory failure may 
occur in more severe cases and may lead to a fatal outcome. 
 
Symptoms of a naloxone overdose alone are unlikely.  
 
Therapy of intoxication 
Withdrawal symptoms due to an overdose of naloxone should be treated symptomatically in a closely-supervised 
environment.  
 
Clinical symptoms suggestive of an oxycodone overdose may be treated by the administration of opioid antagonists 
(e.g. naloxone hydrochloride 0.4-2 mg intravenously). Administration should be repeated at 2-3 minute intervals, as 
clinically necessary. It is also possible to apply an infusion of 2 mg naloxone hydrochloride in 500 ml of 0.9% sodium 
chloride or 5% dextrose (0.004 mg/ml naloxone). The infusion should be run at a rate aligned to the previously 
administered bolus doses and to the patient's response. 
 
Consideration may be given to gastric lavage. 
 
Supportive measures (artificial ventilation, oxygen, vasopressors and fluid infusions) should be employed, as 
necessary, to manage the circulatory shock accompanying an overdose. Cardiac arrest or arrhythmias may require 
cardiac massage or defibrillation. Artificial ventilation should be applied if necessary. Fluid and electrolyte metabolism 
should be maintained. 
 
5 PHARMACOLOGICAL PROPERTIES 

5.1 Pharmacodynamic properties 

 
Pharmacotherapeutic group: Analgesics; Opioids;  Natural opium alkaloids  
ATC code: N02AA55 
 

Mechanism of action 
Oxycodone and naloxone have an affinity for kappa, mu and delta opiate receptors in the brain, spinal cord and 
peripheral organs (e.g. intestine). Oxycodone acts as opioid-receptor agonist at these receptors and  binds to the 
endogenous opioid receptors in the CNS. By contrast, naloxone is a pure antagonist acting on all types of opioid 
receptors. 

 
Pharmacodynamic effects 

https://sideeffects.health.gov.il/
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Because of the pronounced first-pass metabolism, the bioavailability of naloxone upon oral administration is < 3%, 
therefore a clinically relevant systemic effect is unlikely. Due to the local competitive antagonism of the opioid receptor 
mediated oxycodone effect by naloxone in the gut, naloxone reduces the bowel function disorders that are typical for 
opioid treatment. 

 
Clinical efficacy and safety  
For effects of opioids upon the endocrine system, see section 4.4. 
 
Preclinical studies show differing effects of natural opioids on components of the immune system. The clinical 
significance of these findings is not known. It is not known whether oxycodone, a semi-synthetic opioid, has similar 
effects on the immune system to natural opioids. 
 
Analgesia 
In a 12 weeks parallel group double-blinded study in 322 patients with opioid-induced constipation, patients who were 
treated with oxycodone hydrochloride - naloxone hydrochloride had on average one extra complete spontaneous 
(without laxatives) bowel movement in the last week of treatment, compared to patients who continued using similar 
doses of oxycodone hydrochloride prolonged release tablets (p<0.0001). The use of laxatives in the first four weeks 
was significantly lower in the oxycodone-naloxone group compared to the oxycodone monotherapy group (31% versus 
55%, respectively, p<0.0001). Similar results were shown in a study with 265 non-cancer patients comparing daily 
doses of oxycodone hydrochloride/naloxone hydrochloride of 60 mg/30 mg to up to 80 mg/40 mg with oxycodone 
hydrochloride monotherapy in the same dose range. 
. 

5.2 Pharmacokinetic properties 

Oxycodone hydrochloride 
 
Absorption 
Oxycodone has a high absolute bioavailability of up to 87% following oral administration. 
 
Distribution 
Following absorption, oxycodone is distributed throughout the entire body. Approximately 45% is bound to plasma 
protein. 
Oxycodone crosses the placenta and may be detected in breast milk. 
 
Biotransformation 
Oxycodone is metabolised in the gut and the liver to noroxycodone and oxymorphone and to various glucuronide 
conjugates. Noroxycodone, oxymorphone and noroxymorphone are produced via the cytochrome P450 system. 
Quinidine reduces the production of oxymorphone in man without substantially influencing the pharmacodynamics of 
oxycodone. The contribution of the metabolites to overall pharmacodynamic effect is insignificant.  
 
Elimination 
Oxycodone and its metabolites are excreted in both urine and faeces.  
 
Naloxone hydrochloride 
 
Absorption 
Following oral administration, naloxone has a very low systemic availability of <3%. 
 
Distribution 
Naloxone passes into the placenta. It is not known, whether naloxone also passes into breast milk. 
 

Biotransformation and elimination 
After parenteral administration, the plasma half-life is approximately one hour. The duration of action depends upon 
the dose and route of administration, intramuscular injection producing a more prolonged effect than intravenous 

doses. It is metabolised in the liver and excreted in the urine. The principal metabolites are naloxone glucuronide, 6-
Naloxol and its glucuronide. 
 

Oxycodone hydrochloride/naloxone hydrochloride combination (Targin) 

Pharmacokinetic/pharmacodynamic relationships 
The pharmacokinetic characteristics of oxycodone from Targin is equivalent to those of prolonged-release oxycodone 
hydrochloride tablets administered together with prolonged-release naloxone hydrochloride tablets. 
 
All dosage strengths of Targin are interchangeable.  
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After the oral administration of Targin in maximum dose to healthy subjects, the plasma concentrations of naloxone 
are so low that it is not feasible to carry out a pharmacokinetic analysis. To conduct a pharmacokinetic analysis 
naloxone-3-glucuronide as surrogate marker is used, since its plasma concentration is high enough to measure. 
 
Overall, following ingestion of a high-fat breakfast, the bioavailability and peak plasma concentration (Cmax) of 
oxycodone were increased by an average of 16% and 30% respectively compared to administration in the fasting 
state. This was evaluated as clinically not relevant, therefore Targin prolonged-release tablets may be taken with or 
without food (see section 4.2). 
 
In vitro drug metabolism studies have indicated that the occurrence of clinically relevant interactions involving Targin 
is unlikely. 
 
Elderly patients 
 
Oxycodone: 

For AUC of oxycodone, on average there was an increase to 118% (90% C.I.: 103, 135), for elderly compared with 

younger volunteers. For Cmax of oxycodone, on average there was an increase to 114% (90% C.I.: 102, 127).  For Cmin 

of oxycodone, on average there was an increase to 128% (90% C.I.: 107, 152). 
 
Naloxone: 

For AUC of naloxone, on average there was an increase to 182% (90% C.I.: 123, 270), for elderly compared with 

younger volunteers. For Cmax of naloxone, on average there was an increase to 173% (90% C.I.: 107, 280). For Cmin of 
naloxone, on average there was an increase to 317% (90% C.I.: 142, 708). 
 
Naloxone-3-glucuronide: 

For AUC of naloxone-3-glucuronide, on average there was an increase to 128% (90% C.I.: 113, 147), for elderly 

compared with younger volunteers. For Cmax of naloxone-3-glucuronide, on average there was an increase to 127% 
(90% C.I.: 112, 144). For Cmin of naloxone-3-glucuronide, on average there was an increase to 125% (90% C.I.: 105, 
148). 
 
Patients with impaired hepatic function 
 
Oxycodone: 
For AUCINF of oxycodone, on average there was an increase to 143% (90% C.I.: 111, 184), 319% (90% C.I.: 248, 411) 
and 310% (90% C.I.: 241, 398) for mild, moderate and severe hepatically impaired subjects, respectively, compared 
with healthy volunteers. For Cmax of oxycodone, on average there was an increase to 120% (90% C.I.: 99, 144), 201% 
(90% C.I.: 166, 242) and 191% (90% C.I.: 158, 231) for mild, moderate and severe hepatically impaired subjects, 
respectively, compared with healthy volunteers. For t1/2Z of oxycodone, on average there was an increase to 108% 
(90% C.I.: 70, 146), 176% (90% C.I.: 138, 215) and 183% (90% C.I.: 145, 221) for mild, moderate and severe 
hepatically impaired subjects, respectively, compared with healthy volunteers. 
 
Naloxone: 

For AUCt of naloxone, on average there was an increase to 411% (90% C.I.: 152, 1112), 11518% (90% C.I.: 4259, 
31149) and 10666% (90% C.I.: 3944, 28847) for mild, moderate and severe hepatically impaired subjects, 
respectively, compared with healthy volunteers. For Cmax of naloxone, on average there was an increase to 193% 
(90% C.I.: 115, 324), 5292% (90% C.I: 3148, 8896) and 5252% (90% C.I.: 3124, 8830) for mild, moderate and severe 
hepatically impaired subjects, respectively, compared with healthy volunteers. Due to insufficient amount of data 
available t1/2Z and the corresponding AUCINF of naloxone were not calculated. The bioavailability comparisons for 
naloxone were therefore based on AUCt values. 
 
Naloxone-3-glucuronide: 

For AUCINF of naloxone-3-glucuronide, on average there was an increase to 157% (90% C.I.: 89, 279), 128% (90% 

C.I.: 72, 227) and 125% (90% C.I.: 71, 222) for mild, moderate and severe hepatically impaired subjects, respectively, 
compared with healthy volunteers. For Cmax of naloxone-3-glucuronide, on average there was an increase to 141% 
(90% C.I.: 100, 197), 118% (90% C.I.: 84, 166) and a decrease to 98% (90% C.I.: 70, 137) for mild, moderate and 
severe hepatically impaired subjects, respectively, compared with healthy volunteers. For t1/2Z of naloxone-3-
glucuronide, on average there was an increase to 117% (90% C.I.: 72, 161), a decrease to 77% (90% C.I.: 32, 121) 
and a decrease to 94% (90% C.I.: 49, 139) for mild, moderate and severe hepatically impaired subjects, respectively, 
compared with healthy volunteers. 
 
Patients with impaired renal function 
 
Oxycodone: 
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For AUCINF of oxycodone, on average there was an increase to 153% (90% C.I.: 130, 182), 166% (90% C.I.: 140, 196) 
and 224% (90% C.I.: 190, 266) for mild, moderate and severe renally impaired subjects, respectively, compared with 
healthy volunteers. For Cmax of oxycodone, on average there was an increase to 110% (90% C.I.: 94, 129), 135% 
(90% C.I.: 115, 159) and 167% (90% C.I.: 142, 196) for mild, moderate and severe renally impaired subjects, 
respectively, compared with healthy volunteers. For t1/2Z of oxycodone, on average there was an increase to 149%, 
123% and 142% for mild, moderate and severe renally impaired subjects, respectively, compared with healthy 
volunteers. 
 
Naloxone: 

For AUCt of naloxone, on average there was an increase to 2850% (90% C.I.: 369, 22042), 3910% (90% C.I.: 506, 

30243) and 7612% (90% C.I.: 984, 58871) for mild, moderate and severe renally impaired subjects, respectively, 

compared with healthy volunteers. For Cmax of naloxone, on average there was an increase to 1076% (90% C.l.: 154, 

7502), 858% (90% C.I.: 123, 5981) and 1675% (90% C.I.: 240, 11676) for mild, moderate and severe renally impaired 
subjects, respectively, compared with healthy volunteers. Due to insufficient amount of data available t1/2Z and the 

corresponding AUCINF of naloxone were not calculated. The bioavailability comparisons for naloxone were therefore 

based on AUCt values. The ratios may have been influenced by the inability to fully characterize the naloxone plasma 

profiles for the healthy subjects. 
 
Naloxone-3-glucuronide: 

For AUCINF of naloxone-3-glucuronide, on average there was an increase to 220% (90% C.I.: 148, 327), 370% (90% 

C.I.: 249, 550) and 525% (90% C.I.: 354, 781) for mild, moderate and severe renally impaired subjects, respectively, 

compared with healthy subjects. For Cmax of naloxone-3-glucuronide, on average there was an increase to 148% (90% 

C.I.: 110, 197), 202% (90% C.I.: 151, 271) and 239% (90% C.I.: 179, 320) for mild, moderate and severe renally 
impaired subjects, respectively, compared with healthy subjects. For t1/2Z of naloxone-3-glucuronide, on average there 
was no significant change between the renally impaired subjects and the healthy subjects. 
 
Abuse 
To avoid damage to the prolonged-release properties of the tablets, Targin must not be broken, crushed or chewed, 
as this leads to a rapid release of the active substances. In addition, naloxone has a slower elimination rate when 
administered intranasally. Both properties mean that abuse of Targin will not have the effect intended. In oxycodone-
dependent rats, the intravenous administration of oxycodone hydrochloride / naloxone hydrochloride at a ratio of 2:1 
resulted in withdrawal symptoms. 

5.3 Preclinical safety data 

There are no data from studies on reproductive toxicity of the combination of oxycodone and naloxone. 
Studies with the single components showed that oxycodone had no effect on fertility and early embryonic development 
in male and female rats in doses of up to 8 mg/kg body weight and induced no malformations in rats in doses of up to 
8 mg/kg and in rabbits in doses of 125 mg/kg bodyweight. However, in rabbits, when individual fetuses were used in 
statistical evaluation, a dose related increase in developmental variations was observed (increased incidences of 27 
presacral vertebrae, extra pairs of ribs). When these parameters were statistically evaluated using litters, only the 
incidence of 27 presacral vertebrae was increased and only in the 125 mg/kg group, a dose level that produced severe 
pharmacotoxic effects in the pregnant animals. In a study on pre- and postnatal development in rats F1 body weights 
were lower at 6 mg/kg/d when compared to body weights of the control group at doses which reduced maternal weight 
and food intake (NOAEL 2 mg/kg body weight). There were neither effects on physical, reflexological, and sensory 
developmental parameters nor on behavioural and reproductive indices. The standard oral reproduction toxicity 
studies with naloxone show that at high oral doses naloxone was not teratogenic and/or embryo/fetotoxic, and does 
not affect perinatal/postnatal development. At very high doses (800 mg/kg/day) naloxone produced increased pup 
deaths in the immediate post-partum period at dosages that produced significant toxicity in maternal rats (e.g., body 
weight loss, convulsions). However, in surviving pups, no effects on development or behaviour were observed. 
 
Long-term carcinogenicity studies with oxycodone/naloxone in combination or oxycodone as a single entity have not 
been performed. For naloxone, a 24-months oral carcinogenicity study was performed in rats with naloxone doses up 
to 100 mg/kg/day. The results indicate that naloxone is not carcinogenic under these conditions.  
 
Oxycodone and naloxone as single entities show a clastogenic potential in in vitro assays. No similar effects were 
observed, however, under in vivo conditions, even at toxic doses. The results indicate that the mutagenic risk of 
Targin to humans at therapeutic concentrations may be ruled out with adequate certainty. 

6. PHARMACEUTICAL PARTICULARS 

6.1 List of excipients 

Ethylcellulose, stearyl alcohol, lactose monohydrate, talc, magnesium stearate, polyvinylalcohol, titanium dioxide 
(E171), macrogol 3350. 
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Targin  5  also contains hydroxypropylcellulose and brilliant blue FCF aluminium lake (E133). 
Targin 10 also contains povidone K30. 
Targin 20 also contains povidone K30 and iron oxide red (E172). 
Targin 30 also contains povidone K30 and iron oxide red, iron oxide yellow & iron oxide black (E172). 
Targin 40 also contains povidone K30 and iron oxide yellow (E172). 
 

6.2 Incompatibilities 

Not applicable. 
 

6.3 Shelf life 

The expiry date of the product is indicated on the packaging materials. 
 

6.4 Special precautions for storage 

Store below 25°C. 

Targin 5: Store below 25°C in the original package. 

6.5 Nature and contents of container 

PVC blister packs with aluminium foil backing containing 20 tablets. 
 

6.6 Special precautions for disposal and other handling 

Any unused product or waste material should be disposed of in accordance with local requirements. 

7. MARKETING AUTHORISATION NUMBER 

Targin 5,   20 prolonged-release tablets   Licence no. 143 98 33120 
Targin 10, 20 prolonged-release tablets   Licence no. 139 95 31636 
Targin 20, 20 prolonged-release tablets               Licence no. 139 96 31637 
Targin 30, 20 prolonged-release tablets               Licence no. 160 43 35262 
Targin 40, 20 prolonged-release tablets    Licence no. 143 99 33122 
 
8. REGISTRATION HOLDER: Rafa Laboratories Ltd. POB 405 Jerusalem 9100301 
 

Revised in May 2021 according to MOHs guidelines. 
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 1986 -עלון לצרכן לפי תקנות הרוקחים )תכשירים( התשמ"ו
 על פי מרשם רופא בלבד תמשווק תרופהה

 40טרגין , 30טרגין , 20, טרגין 10, טרגין 5 טרגין
 טבליות בשחרור ממושך

  :יםהפעיל יםהחומר

 אוקסיקודון הידרוכלוריד התכשיר
 (Oxycodone HCl) 

נלוקסון הידרוכלוריד 
(Naloxone HCl) 

 מ"ג 2.5 מ"ג 5 5טרגין 

 מ"ג 5 מ"ג 10 10טרגין 

 מ"ג 10 מ"ג 20 20טרגין 

 מ"ג 15 מ"ג 30 30טרגין 

 מ"ג 20 מ"ג 40 40טרגין 

 
 .2ראה גם 'מידע חשוב על חלק מהמרכיבים של התרופה' בסעיף . 6סעיף  הרא נוספיםלרשימת המרכיבים ה

עלון זה מכיל מידע תמציתי על התרופה. אם יש לך  .קרא בעיון את העלון עד סופו בטרם תשתמש בתרופה
 שאלות נוספות, פנה אל הרופא או אל הרוקח. 

מצבם הרפואי . אל תעביר אותה לאחרים. היא עלולה להזיק להם אפילו אם נראה לך כי עבורךתרופה זו נרשמה 
 דומה.

 

והינן בעלות פוטנציאל  ,ךעלולות לגרום להתמכרות, בעיקר בשימוש ממוש יםידאותרופות ממשפחת האופי

 לשימוש לרעה ולמינון יתר. תגובה למינון יתר יכולה להתבטא בנשימה איטית ואף לגרום למוות. 

והסיכונים  וודא כי הנך מכיר את שם התרופה, המינון שהנך לוקח, תדירות המתן, משך הטיפול, תופעות הלוואי

 הפוטנציאלים.

 ת ניתן למצוא בקישור:ורמידע נוסף אודות הסיכון לתלות והתמכ

https://www.health.gov.il/UnitsOffice/HD/MTI/Drugs/risk/DocLib/opioids_he.pdf 

 

מרכזית )כולל העצבים המערכת את דכאות מה נטילת תרופה זו עם תרופות ממשפחת הבנזודיאזפינים, תרופות אחרות

 תרדמת ומוות.  ,סמים( או אלכוהול עלולה לגרום לתחושת ישנוניות עמוקה, קשיי נשימה )דיכוי נשימתי(

 . למה מיועדת התרופה?1
 ההקללמיועד קסיקודון אוה .אוקסיקודון ונלוקסון ,פעילים חומרים שני  בטרגין .חזק עד בינוני כאבבלהקלה מיועד טרגין 

 למספר ימים או יותר. היממה שעותכל לאורך אופיואידי   כאבים למשכךשזקוקים במבוגרים  קעד חז בינוני כאבב
 .העיכול יואיד אוקסיקודון במערכתילותו של האופמת כתוצאה מפערת הנגחית את העצירונלוקסון הוסף על מנת שיפה

 .אנטגוניסט אופיואידי –נלוקסון  ,משכך כאבים אופיואידי -אוקסיקודון  קבוצה תרפויטית:
 

 . לפני השימוש בתרופה 2

 

 אין להשתמש בתרופה אם:

)לרשימת המרכיבים  מכילות הטבליותים אשר פמרכיבים הנוסמהאחד  או לכל ,יםעילהפ יםאתה רגיש )אלרגי( לחומר •
 (.6, ראה סעיף נוספיםה

מן דו לדם ולהיפטר מפח ןיכולה לספק מספיק חמצ לא הנשימה שלך)שימתי אתה סובל מדיכוי נ (,חמורוי נשימתי דיכ)  •
  .חמורהברונכיאלית אסטמה   (COPD),האווירת דרכי ורבהיצרה הקשוה ורחמ ריאות מחלת ;(חמצני

 )מצב בו צד הלב הימני מוגדל כתוצאה מהגברת הלחץ בכלי הדם בריאה למשל(. cor pulmonale-אתה סובל מ •

 אופיואידים.שימוש בע שלא על רק םימת מעייבל מחסאתה סו •

 .הכבד בתפקודאתה סובל מליקוי בינוני עד חמור  •

 
 ימוש בתרופה:נוגעות לשמיוחדות הות הראז

  :אם ספר לרופאלפני הטיפול בטרגין 

 .או תשוש )חלש( אתה מטופל קשיש •

 ;בכבדי ליקובדכה תפקודב קלההפרעה  ;ליקוי בכליות ;םאופיואידישימוש בחסימת מעיים על רקע אתה סובל מ •
ום )ד ישנוני במשך היום מאודלהרגיש  לגרום לך שעלולות הבשינ תכופותה שימנ קותסהפ ;אותרב חמור ליקוי

טא שיכולה להתבמיקסאדמה או  ,תת פעילות)תריס הבלוטת  הפרעה בתפקוד ;הירדמות/ישנוניות ;(נשימה בשינה
י דם )מחלה מחלת לב וכל ה;גבו אונמוך  דם לחץבני מרה; א ;(םפנים או בגפייביובש, קור ונפיחות של העור ב

 .לבלבבדלקת  ;בלוטת ערמונית מוגדלת ;קרדיווסקולרית(

https://www.health.gov.il/UnitsOffice/HD/MTI/Drugs/risk/DocLib/opioids_he.pdf
https://www.health.gov.il/UnitsOffice/HD/MTI/Drugs/risk/DocLib/opioids_he.pdf
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  .)אי ספיקת אדרנל, מחלת אדיסון( לא מייצרות מספיק הורמוניםבלוטות האדרנל שלך  •

 תפשינה מחלמ ( psychosistoxic) סמיםמתרופות, אלכוהול או רעילה  השפענפשית כתוצאה מה הבעימ אתה סובל •
של חומרים אחרים השפעה רעילה מהול או וצאה מאלכוכת ,ות()פסיכוז אותמצישל ה( י)חלקבוד ה באיוומלה

 .)מאלכוהול בגמילה שנגרמת פסיכוזה) טרמנס דליריום הוליזם או; אלכו(חומרים תלויתוזה כ)פסי

דה ברמת מוגבר, ירי יגולגלת ךתויעה במוח, לחץ גפ, (רבמוגי בגלל הסיכון של לחץ מוח) פגיעת ראשמאתה סובל  •
 .רהכהה

 .פרכוסים/עוויתותה לישיש לך נטי סיה אוילפאפמאתה סובל  •

 ראה סעיף תגובות בין תרופתיות בהמשך. MAOIs - אם אתה נוטל תרופה מקבוצת  •

 תוילה בעקבתסמיני גמ, או מתו, תרופאו סמים לאלכוהולהתמכרות  עה אורשימוש למאתה סובל או סבלת בעבר  •
  .רעד או הזעה רדה,שקט, ח-איון: גכ ם,תהפסק

מערכת  של סרטןבם מעיימת ק )פריטונאום( או התחלה של חסיצפהקרום ל מסרטן הקשור בגרורות בובס אתה •
 ול או האגן בשלבים מתקדמים.העיכ

 
 הטיפול בתרופה. ם הם מתפתחים במהלךאמעלה בעבר, ו/או  שהוזכרוצבים מהמבלת אם סגם  יש לספר לרופא

 פות:נוס רותאזה

א דיכוי נשימתי )נשימה איטית ושטחית( הי ממינון יתר של אופיואידיםלקרות תר שעלולה ביו מורההתוצאה הח •
  עילפון. צן בדם שתוביל לתופעות כגוןשעלולה לגרום גם לירידת חמ

 תררותעו, הההפסקות נשימה במהלך שינ לוללכ ולותכבעיות אלה י .בשינהנשימה בעיות ם לגרו ולהעל התרופה •
אתה חש בתסמינים אלה או מישהו . אם םת במהלך היורמוגב תונונישיישאר ישן, לה ושיק, מקוצר נשימה

 . על הורדה במינוןלרופא. יתכן והרופא ימליץ  ין בתסמינים אלה אצלך, פנהבסביבתך מבח

 ללעוס, ,ורלשב אין יה.הטבלמ אוקסיקודוןשל  הממושךהשחרור נון נג, כדי לא לפגוע במבשלמותהטבליה לבלוע  יש •
 של מנת אוקסיקודון מסכנתספיגה ל נטילת טבליות שאינן שלמות עלולה לגרוםהטבליה! ת א לחצות או וש,לכת
  '(.ותרנטלת בטעות מינון גבוה ים 'א )ראה סעיף חיים

 5עד  3לך במה רותלקל כזה יכושול לשן. קסוהשפעת הנלו ייתכן וזאת ,טיפוללת הבתחי ורשלשול חמ החוואתה אם  •
 רופא.התייעץ עם ה, או אם הוא מטריד, ריות שלשול נמשךה אםהימים הראשונים של הטיפול. 

י הזעה, כאב, חוסר מנוחה)כגון במעבר לטרגין  ילהגמ תסמיניבאופיואיד אחר, ייתכנו  גין השתמשתאם לפני הטיפול בטר •
  יותר.צמוד ייתכן ותצטרך מעקב רפואי  ותחווה תסמיני גמילהבמקרה . שרירים(

 תלותוכן (, עה הרצויהשפההלהשגת צורך למנה גבוהה יותר ) לתרופה תסבילו פתחלך ללגרום עלול  מוש ממושךיש •
 כבר צורך כשאין לך .ם(רישרי כאביהזעה, וחה, ר מנ)חוס בפתאומיותיפול מופסק הט לה אםי גמיתסמינ תכנויי. פיסית

 פא.עצות עם הרותייבה הגית בהדראת המנה היומבטיפול, יש להוריד 

וח ישנו סיכון לפית .םכאבים אופיואידים אחרי משככיל הדומה ישנו פוטנציאל לשימוש לרעה,אוקסיקודון הפעיל  חומרל •
וש שיממסובל או סבלת בעבר אתה וידה מב תרופהב יפולימנע מטיש  לה .ופהבתר (התמכרות) פסיכולוגית תלות
 פות.ם או תרוול, סמילאלכוה  התמכרות או לרעה

 .רופה זונטילת ת על טפל לצוות המ/לרופאד לעבור ניתוח, יש לספר ה עומאם את •

או זול א קורטגמדול ,ם בגוףרמונישל הוצור ייהעלול להשפיע על דון אוקסיקוהפעיל החומר ים, רדים אחיואיבדומה לאופ •
או  משכים כגון בחילותם מתה חווה תסמיניאת מנות גבוהות לתקופות ארוכות. אם ילתבנטד יוחבמ ני המין,ורמוה

בחשק המיני, יש ידה , יריוןאי פר, תאונו-אין וסת,במחזור הושה, סחרחורת, שינויים חול וד תאבון, עייפות,ת, איבהקאו
 .וניםרמות ההורמ ידרש מעקב אחרישיתכן . פאעם הרו להתייעץ

א רופך. ייתכן והה חש בכתפא אם איש לספר לרו .גבוה ן, במיוחד במינואבישותך לכלהגביר את רג עלולה התרופה •
 .ופהחלפת התרהעל ו א וןץ על הורדת המינמליי

שבטבליה כבר  יםלהפעי יםומרוהח היות, גהדא ה מעוררתתופעה זו אינ .בצואה ליהטביות הבשאר ייתכן ותבחין •
 בגוף. ונספגררו במערכת העיכול ותחהש

 
  רגין:נכון בט שימוש לא

 .יני גמילהמתאים לטיפול בתסמ אינו טרגין •
הרואין,  אם אתה מכור לחומרים כגוןים. אם יש לך התמכרות לסמבמיוחד  ,הלרע אין לעשות בטבליות שימוש לעולם
בגלל שהן מכילות נלוקסון. במידה ואתה כבר  ש בטבליות לרעהתשמאם לה חמורים י גמיתסמינייתכנו  דון,או מת מורפין

 סובל מתסמיני גמילה, הם עלולים להחמיר.

למשל(. במיוחד היות שהן  י דםהמסת הטבליות והזרקתן )לתוך כל דיי אין לעשות בטבליות שימוש לא נאות עלם וללע •
גרנולומה ריאתית(. שימוש לרעה ה )אייים ברקמת הררוזיס( ולשינו)נקי ומרס רקמות מקול לגרום להטלק, שיכ מכילות
 חמורות נוספות ואף למוות.   עלול לגרום לתוצאות שכזה

 ים אוחי תי מסכנואות לותופעוא עלול לגרום להוראות הרופלאם ש בטבליות שלא במתן דרך הפה ושלא בהתמושי •
   גמילה. לתופעות

 .סמים דיקותבבת חיובי הצאתולול לגרום לוש בתרופה עהשימ •

 השימוש בתרופה במטרה לשפר ביצועי ספורט מהווה סכנה בריאותית. •
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ולכן שנים  18תבגרים מתחת לגיל לגבי בטיחות ויעילות השימוש בילדים ומ דעאין מישימוש בילדים ומתבגרים: 
 .לץנו מומוש אימהשי
 

המתמשך  ורךהצת יך אנת להערת, על מפתיוליך לעבור הערכות תקווך טווח, ערפול אך טיבמהלבדיקות ומעקב: 
 ה.בתרופ

 
  תגובות בין תרופתיות:

, ופרםטליצכגון  NRIsSאו  sSSRIמקבוצת ) יכאוןדי גדנווטל אם אתה נולה, אי עולו עותפולתהסיכון  •
 פותורת או (יןונלפקס, טרליןרס, יןפרוקסט, פלובוקסמין ,ןואוקסטילפ ,םרפאסציטלו, דולוקסטין

הרעלת /ת)תסמונ תיפתרובין תבה גות וןדואוקסיקעם  רוציל ותולעלה ת אלופותר .אחרותרגיות נוסרוט
רים ירהששל כולל  ,יותצבוקיות רצונים בלתי כווצויות שרירהתון גכ סמיניםת שלחוך ם לולגרו (סרוטונין

, םבריגמוסים קלפר עד,ר, עת יתרהז ,(הזיות, אי שקט וןגכ) יהנפשבמצב  שינויים עת העין;נובת יםטלהשו
ויים בלחץ שינ, ב מהירות()דפיקות ל טכיקרדיה ,תרדמת,  C38°מעל  ףגורת טמפרטו גבר,מור שרימתח 
 שי  .ים(לולשש ,ותאהק ,תבחילו) כולית הערכמע, תסמינים בםנוקשות שרירי, דינציהראוקוחוסר  , הדם
  .הלם אחש בתסמיני תהא אם רופאות ללפנ

או הרגעה ש, טוטשל תוהגורמכאלה ) ביותיסדטת פורות םעבמקביל  תיוואידות אופיבתרופוש שימ •
מה )דיכוי ות, קשיי נשיינלישנוון יכהסמעלה את  תת דומופוורתאו  םדיאזפיניזובנ ןוגכ (שינה אתלהשר

ת מידה ולא קיימוברק ל, במקביוש שימ ולש לשקילכן  .םחיימסכן  ותילה ולועל ,תתרדמו י(תמישנ
 הרופא ,טרגין  םע דחי טיביות דסות פותר ךלרשום ל חליטלך הש אפואם הר ת.ת טיפול אחרוויואפשר

אתה טיביות שתרופות הסדעל כל הלרופא ר ספיש ל .ל המשולבופהטיך ומש ןמינוהאת  בילגהל וישע
 נואידיםגבפנטי ;(דיםואיופיב )אכאכוך ת לשאחרו חזקותתרופות  :תללוכו כאלה ותפאות לתרוגמדו.נוטל
כולל געה )השראת שינה ולהרות לתרופ ;חרדהב ויה, כאפילפסל באיפולט ן(בלירגפ טין,גבאפנ )כגון

ת והקא/בחילות או עהנסי חלת, מגיותראל נגדות תרופ ;דיכאון ותנוגדתרופות  ;(חרדה גדינו בנזודיאזפינים,
תרופות ) תפסיכיאטריו/נפשיותת תרופות לטיפול בבעיו ;ת(הקאו/ותבחיל נוגדינטיהיסטמינים או א)
 (.ולפטיותות נוירתרופו ניםאזיפנותיולל ת ככוטיוטיפסינא
 

 זכרושהוים מינתסב לו לשימשי קרוביםם וריחבמ לבקש רצוי. נוןהמי יבלג פאורהמלצות האת דה פיבקא מלא אנ
  ה.לא םבתסמיניאתה חש ם א אופרל. יש לפנות מעלה

 
 ספר על כךנה, תזו יא מרשם ותוספללל תרופות לוונה תרופות אחרות, כחת לאחרח או אם לקלוק אתהאם 
 :תה לוקחא אםבמיוחד  ופא או לרוקח.לר

 ,, אריתרומיציןומיציןרקלריתן גוכ)ם ידירוליוטיקה מקבוצת המקביטאנ; רות קומרין(גון נגזתרופות נגד קרישת דם )כ •

 . (ל, פוסאקונאזולאזואיטרקונ אזול,ריקונ, וווקונאזולטק)כגון  יםלפטריות מקבוצת האזות נגד תרופו; (ציןטרומיטלי

, כיב ול בצרבתיפלט; סימטידין )יר, סקווינאביריר, נלפינבאינדינאב ירבריטונכגון  (HIV -כבי פרוטאז )נגד נגיף העמ •

)לטיפול  איןוטיפנ ימים(,כאב מסו בימצ)לטיפול בפרכוסים ו זפיןקרבמ ;פת(בשחלטיפול פאמפיצין )יר(; עיכול ותיעקיבה, ב

 .סים(בפרכו

   .(בבקצב הלרעות פהב פול)לטי ןכינידי (;St. John's Wortגם נקרא (פריקום צמח ההי •

 ד,מיובמוקל ,סזידקרבוקן, איזו, פנלזיןלציפרומינירטן כגו, )MAOIs)ז דיסקותרופות מקבוצת מעכבי האנזים מונואמין א •

ם ייעוכזו במהלך השב פהורת נטלתגם אם  ארופספר ל .ןינסוקרבפיפול לט או כנגד דיכאון גםהמשמשות  ,דלינזולי

   .םאחרוניה

  (.פיית שריריםרלהת תרופו, פרקינסוןמחלת הלטיפול בתרופות  כגון) נרגיתליכואנטיעילות לות פות בעתרופ •

  חומצה אצטיל סליצילית )אספירין( ונלטרקסון. צטמול,אראלפ יןרגט תרופתית ביןלא צפויה תגובה בין  •

 . חהומני הארא קשר לזרופה ללניתן ליטול את הת :ןזוומ פהמוש בתרויש
 בתרופה.אשכוליות בזמן השימוש  מיץ יתמשתייש להימנע 

 
 זו.ל בתרופה תקופת הטיפולשתות אלכוהול בן אי ת אלכוהול:וצריכרופה שימוש בת

ופעות לוואי בתרופה עלולה לגרום לך להרגיש יותר ישנוני או להגביר את הסיכון לת מושהשי בתקופתשתיית אלכוהול 
 ון להפסקת נשימה, ואיבוד ההכרה.עם סיכ שיטחיתנשימה  יי נשימה קשן כגו ,חמורות

 
  ו מניקה.א וןהרי מתכננתחושבת שאת בהריון,  רופא אם את בהריון,וועץ ביש להי :ון והנקההרי

ך מהלב ימוש ממושךש .(הנחה אחרתפא ורה םאלא א) ,בתרופה אם את בהריון מושמשי יש להימנע הריון: •
ית ימה איט)נש דיכוי נשימתילגרום ל לעלו שימוש בעת הלידהיני גמילה ביילוד. תסמהריון עלול לגרום ל

  .ודושיטחית( בייל
נלוקסון לא ידוע אם ) תכן סיכון לתינוק היונק.י .האם בר לחלבעוון אוקסיקוד .טיפולת הלהניק בתקופאין  :הנקה •

  .(חלב האםלובר ע
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עלולה היא ש ות, היך לנהוג או להפעיל מכונותתביכוללפגום  יכולזו  פהמוש בתרוהשי וש במכונות:ה ושימנהיג
מתרופה החלפה , בול, בהעלאת מינוןבתחילת הטיפ וחד)במי ישנוניותו דמותרילה לגרום או סחרחורתלהיגרם 

כל או /ו נמנוםאתה חש שבמידה  .(רכזיתמרכת העצבים הת על מעת אחרות שמשפיעוותרופב עם ילובש וא אחרת
 .המחייבות ערנותילויות בפע או להשתתף ונות, להפעיל מכאין לנהוג ,השפיע על הנהיגהשעלולה לופעה אחרת ת

  א במידת הצורך.ץ עם הרופהתייע

 
וכרים אי סבילות לסיש לך אם וז. טלק ותכילמ ותליבטה כיבים של התרופה:מהמרידע חשוב על חלק מ

 (.6סעיף ה י נטילת תרופה זו )ראלפנ פאיש לידע את הרומסוימים, 
 

 תשתמש בתרופה? כיצד.  3
ופן מינון ואבנוגע ל אינך בטוח אםח וקהר עליך לבדוק עם הרופא או אות הרופא.הורל בהתאםתמיד השתמש יש ל

מנגנון שחרור ממושך. טבליות טרגין ל .בלבדבעו על ידי הרופא יקיאופן הטיפול וינון המ .רופהבת להטיפו
  שעות. 12במשך הפעילים משתחררים ים מרהחו

 ,לשבור יןא ה.של אוקסיקודון מהטבלי ור הממושךלא לפגוע במנגנון השחר, כדי בשלמותהטבליה  בלועיש ל
 של מנתספיגה ל גרוםן שלמות עלולה לנטבליות שאי לתטינטבליה! ת הלחצות א ללעוס, לכתוש, או

 תר'(.עות מינון גבוה יובט'אם נטלת  סעיף )ראהיים מסכנת חאוקסיקודון 
 

 :בדרך כלל הואובל קהמ המינון
יתאים הרופא ידי הרופא המטפל. -לע בענקשעות(, כפי ש 12כל  רך כללקצובים )בד בזמנים ליותהטב יש ליטול את

לשליטה בכאב  הרופא יירשום את המנה המינימלית שדרושהוצמת הכאב שלך. עצבך ולאם למהתב ת המינוןך אל
 שלך.

 
  .צתבור על המנה המומללעאין 

 ד המעיים שלך יורע.תפקושן יתכ ,אחראופיואיד ן לבמידה והרופא יחליף לך את טרגי
ילות כך כאבים בעל פעשמך לקבל אתה צרישייתכן  .פאיש לפנות לרו של טרגין תתי מנוש ןכאב ביאם אתה חווה 

  מהירה. טרגין אינו מתאים לשם כך.
 .שה מידי, פנה לרופאלחזקה מידי או ח ותאם אתה חש שהשפעת הטבלי

 
 .ינוןהמ בהתאמתקין, בדרך כלל אין צורך לייתי תוהכ קוד הכבדיבמידה והתפ: מטופלים קשישים

 ייתכן - כבדיקוד פבת קלותות בעי וא כלייתיוד תפקבות בעיסובל מאם אתה  בד או בכליות:ופלים עם בעיות בכמט
בעיות כבד אם אתה סובל מ תרופהשתמש באין לה. (יירשום מנה נמוכה יותרוט משנה זהירות )למשל ינקוהרופא 

 .ותבינוניות עד חמור
 

 12 כל (וסי ככחצ) מים כמות מספקת שלשלמותן עם הטבליות באת  טוליל יש לשימוש דרך הפה. :ושימאופן הש
 ה.הארוח ילא קשר לזמנל ול את התרופהליט ןנית .(בערב 8-בבוקר וב 8-ב גמאלדו) תשעו

 
 ת מעקבבטיפול ממושך הרופא יבצע בדיקו .מההכרחיליות לפרק זמן ארוך יותר את הטבאין ליטול  משך השימוש:

 ול.יפך הטלוודא את הצורך בהמשת על מנ
 

 או ופאמיד לר יש לפנות, ם אחרו כל אדלד אי התרופהאת  עות בלבטעאו אם  יותר נון גבוהבטעות מי נטלתאם 
דיכוי , אישונים מכווציםלכלול:  עשוייםמינון יתר  תסמיניאריזת התרופה. ולהביא את ולים בית חדר מיון של לח

 יחתנ, צפקירידת דו, נמוך שריר (טונוס) מתח ,בדן הכרהעד לאו , נמנום(למהרגי )נשימה איטית וחלשה נשימתי
סכן ל עלוליםתסמינים אלה  .אות, קריסת מערכת הדם )שוק(, נוזלים ברתדמתר ייתכנום ירבמקרים חמודם.  לחץ

 כגון נהיגה.  בהיות הדורשות ערנות רהימנע מפעילויש ל .דורשים עזרה רפואית דחופהו לגרום למוות  יםחי
 

 :באותר ההוראות החוב אקיש לעפה ורת התול אכחת ליטאם ש
 יל.קח את המנה שנשכחה מיד. את המנה הבאה קח בזמן הרג :לת המנה הבאהעד לנטי או יותר שעות 8ו נותרובמידה 
 .ת עד למנה הבאהשעו 8קח את המנה שנשכחה והמתן  :ד לנטילת המנה הבאהע שעות 8 -פחות מ ותרוונבמידה 

  .ך בטוחאם אינ, ועץ ברופאולהי שי גילים.רהילה הנט ר לזמנישך נסה לחזובהמ
 .ה שנשכחהולה כדי לפצות על המנכפאין ליטול מנה  שעות. 8 יה הפרש של לפחותלהקפיד שבין מנה למנה יה יש
ללא  בתרופהול ך אין להפסיק את הטיפב בריאותגם אם חל שיפור במצ י שהומלץ על ידי הרופא.מיד בטיפול כפלהת יש

 .אפת עם הרוהתייעצו
נחה אותך כיצד יך עוד טיפול, יש להתייעץ עם הרופא, שיך צרנאם אי: תרופהאת נטילת ה קמפסי אתהאם 

 , כאבייתר תהזע הזעה, חוסר מנוחה: וןגמילה כגמיני תסל וןיד את הסיכלהורכדי ינון היומי, מבלרדת בהדרגה 
  .שרירים

אם אתה זקוק שקפיים כב מרפה. הנוטל תרו השאת פעם בכלמנה וית והק התוליטול תרופות בחושך! בדוין א
 להם.

 לך שאלות נוספות בנוגע לשימוש בתרופה, היוועץ ברופא או ברוקח. ם ישא
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 תופעות לוואי .4
מקרא רשימת ל לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהעלול ל טרגיןימוש בהש ו בכל תרופה,כמ

 ן.הממאף אחת תסבול  כן ולאי. יתתופעות הלווא
  הבאות:ואי מופיעות תופעות הלו אם או לחדר מיוןא ופלר דינות מלפ יש

תופעה זו  .רמקרים של מנת יתבת הסכנה העיקריהוא וי נשימתי דיכ .חית(טיאיטית וש )נשימה דיכוי נשימתי •
 .חלשיםתשושים/ םישישים ומטופלבק במיוחדתרחש עשויה לה

   .ץ הדםרה בלחירידה חמו  •
 

 וואי נוספות:ל תופעות
יובש בפה, הפרעות ים, צירות, שלשולן, עטאב בכ (:100משתמשים מתוך  10-1ת ב מופיעו)שכיחות  איתופעות לוו

  ,י חוםגל ראש, באכ ,תחושת סחרור חרחורת אוס ,ון(תאב לאיבוד)עד  תיאבוןבירידה  גזים, ,הקאות, בחילות בעיכול,
 נום. שינה, נמ קשיי ורטיגו, ,ת יתרהזע ריות כגון גירוד או פריחה,וע תתגובו ,תשישות/ עייפות ,הרגיל לא  חולשה
, רדהמחשבות לא רגילות, חנפיחות בבטן,  (:1,000ם מתוך משתמשי 10-1מופיעות ב )שאינן שכיחות ואי לו תופעות

לחץ הדם, בה י, ירידה או עלל ממחלת לב כלילית(בר סובתה כבמיוחד אם א) בחזה לחץ/כאב ,עצבנות יכאון,ד ,בלבול
 (קוליקכאבים ) (,ות לבהרגשת דפיקלפיטציות )פם, בטענויים ימא, שאנרגיה, צחוסר , עילפון ;שקט-תסמיני גמילה כגון אי

בדיבור,  ליקוי, ריכוז שייק ;םכפות הרגליי ים אוליהקרסו ,ם, התנפחות הידייבית רעה, כא, תחושה כלללבתעוקת מרה, ב
נזלת, שיעול,  בחשק המיני, דהיירהכבד,  ימיבאנזעליה  חוסר מנוחה, צמרמורות,מה, קשיי נשיאו  שימהקוצר נ ד,רע
כאבי ; שתןן תלמבר מוגדחף  ת,ותאוניעות מפגעליה בסיכון ל ירידה במשקל,, ר או אלרגיהת של רגישות יתגובות
סיה או במטופלים עם נטיה יוחד בחולי אפילפ)במ יםסכופר, ליקויים בראיה ויתות בשרירים;או עו תכווצויותה ,ריםירש

 .רכוסים(לפ
 עליה, (שינייםב) שינויים דנטליים, דופקיית על (:10,000וך ם מתמשתמשי 10-1מופיעות ב )נדירות  תופעות לוואי

  .תרופהב , תלותוקיםהפי ,במשקל
 (, נמנום עמוקשמחה קיצונית )אופוריה תחושת :(הנקבע טרם ששכיחותן תופעות( ידועה אינה ןששכיחות ואילו תועתופ

עבר ) תוקפנות ,גיהוקים ,לומינ ,(ן)אצירת שת שתן במתןקושי נשימה שיטחית, ות, יים, הז, סיוטבזיקפהבעיות , ()סדציה
  .)sleep apnea -בשינה הם נשימותסמונת ד) שינה מהלךה בנשימ ותיבע  ,(וקסיקודוןאספציפיות למתופעות 

 
 :חומר פעילון בלבד כרים המכילים אוקסיקודשנצפו בשימוש בתכשיפות נוס איולו תופעות

  .התכווצות שרירי הסימפונות ,ס השיעולרפלקב ירידה ,אישונים בעינייםהודל ג קטנתה
 או עליה, צב הרוחאו במ אישיות/ותים בהתנהגישינו :(100ך תומם משתמשי 01-1ב )מופיעות  תתופעות לוואי שכיחו

   .שיהוקים ,ותבפעיל ירידה
 התכווצויות השרירים, במתח עליה ,מיגרנות (:001,0שים מתוך משתמ 10-1ופיעות ב אינן שכיחות )מש תופעות לוואי

, סבילות לתרופה, רבש בעוים, יועימת חסימ ,(רלתכשית ספציפיות תופעוקיים ב) ות בתרופהתל, שרירים בלתי רצוניות
 /כיבים שמיעה,ליקויים ב )בצקות(,אצירת נוזלים  ל,בקושינויים  קואורדינציה,ב םיקוייל מגע, או תחושתיות לכאבירידה ב

-אי, התייבשות ם,הרחבת כלי ד מיות בעור,אדמו מציאות מוטעית,פיסת ת כאבים בחניכיים, קשיים בבליעה,בפה,  קתדל
 . (ת בנשיםוסור הוזאו מח ריםיצור הזרע בגבשעלולים להשפיע על י) מיןהרמוני מות הובר דהירי, שקט

 ואהרפס זיהומים כגון , ריה )פריחה מגרדת(טיקראו (:10,000 משתמשים מתוך 10-1 רות )מופיעות בדיי נתופעות לווא
  .דימום מהחניכיים ,ת(י)דמרה שחואה צו ,רמוגב בוןאת ,אברי המין( כשלפוחיות סביב הפה או ופיעלה )יכולים חוםפצעי 

בה )תגו חמורהכללית ת אלרגיתגובה  :(הנקבע טרם ששכיחותן תופעות( עהידו הנאי ותןכיחשש לוואי פעותתו
לתופעות )עבר  תוקפנות לוד,תסמיני גמילה ביי, יםבנשווסת מחזור היעדר עליה ברגישות לכאב, , ת(אנאפילקטי

 .עששת ,ת המרהימרבזבעיות  ,(כשירספציפיות לת
אי שלא צוינה ולו או כאשר אתה סובל מתופעת, מחמירהלוואי ת האם אחת מתופעואם הופיעה תופעת לוואי, 

  ץ עם הרופא.עלון, עלייך להתייעב
 
 טיפול עקב לוואי תופעות על דיווח" שורהקי על לחיצה באמצעות הבריאות למשרד לוואי תופעות על לדווח תןני

 על יווחלד מקווןה טופסל ההמפנ  (www.health.gov.il) הבריאות שרדמ אתר לש הבית ףדב שנמצא "יתרופת
 : לקישור כניסה י"ע וא ,לוואי תופעות

https://sideeffects.health.gov.il/ 

 ה?. איך לאחסן את התרופ 5
ם ו/או תינוקות של ילדיייתם רא חווטוידם  להישג סגור מחוץ ופה אחרת יש לשמור במקוםל תרהרעלה! תרופה זו וכ מנע

 לא הוראה מפורשת מהרופא.ל להקאה תגרום אל .ך תמנע הרעלהועל ידי כ
  סילוקן. ופןעם הרוקח על אתייעץ , הטבליותד לינך זקוק עור אכאש

ום יחס ליהתפוגה מתיע על גבי האריזה. תאריך מופיה exp. date)תפוגה )אריך האין להשתמש בתרופה אחרי ת •
 חודש.אותו של  ןהאחרו

באריזה  C25° -אחסן מתחת ליש ל 5טרגין  .C25° -ל ן מתחתאחסיש ל 40-ו 30 ,20, 10טרגין נאי אחסון: ת •
 קורית.המ

 

https://sideeffects.health.gov.il/
https://sideeffects.health.gov.il/
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 סףמידע נו. 6
 גם: ותמכיל הטבליות, יםהפעיל יםומרנוסף על הח •

  מ"ג לקטוז ובנוסף: 69 -ככל טבליה מכילה  :5טרגין 
Stearyl alcohol, ethylcellulose, talc, magnesium stearate, polyvinyl alcohol, titanium dioxide (E171), 
macrogol 3350, hydroxypropylcellulose, brilliant blue FCF (E133). 

  מ"ג לקטוז ובנוסף: 26 -ככל טבליה מכילה  :10טרגין 
Stearyl alcohol, ethylcellulose, talc, magnesium stearate, polyvinyl alcohol, titanium dioxide (E171), 
macrogol 3350, povidone. 

  ובנוסף: מ"ג לקטוז 52 -ככל טבליה מכילה  :20טרגין 
Stearyl alcohol, ethylcellulose, talc, magnesium stearate, polyvinyl alcohol, titanium dioxide (E171), 
macrogol 3350, povidone, iron oxide red (E172). 

  מ"ג לקטוז ובנוסף: 37 -ככל טבליה מכילה  :30טרגין 
Stearyl alcohol, ethylcellulose, talc, magnesium stearate, polyvinyl alcohol, titanium dioxide (E171), 
macrogol 3350, povidone, iron oxide yellow (E172) iron oxide black (E172) iron oxide red (E172). 

  מ"ג לקטוז ובנוסף: 104 -ככל טבליה מכילה  :40טרגין 
Stearyl alcohol, ethylcellulose, talc, magnesium stearate, polyvinyl alcohol, titanium dioxide (E171), 
macrogol 3350, povidone, iron oxide yellow (E172). 

 

  ?היזתוכן הארומה  ראית התרופהכיצד נ •
 30, 20, 10, 5טבע חוזק הטבליה )מוי דן השנובצי 'OXN'האחד מוטבע  בצדן. )קפליות( מצופותות כמאורת טבליו

 הוב.צ -40טרגין  ,חום -30רגין טורוד,  -20לבן, טרגין  -10, טרגין כחול -5ת: טרגין צבע הטבליוהתאמה(. ב 40או  
 ת.מגשיויות באריזת טבל 20כל קופסה מכילה 

 0191003, ירושלים 405בע"מ, ת.ד.  ות רפאמעבד :וםשריבעל ה
  יאות:התרופות הממלכתי במשרד הברס נקופה בפום התררישמספר 
 ; 1399631637 -20טרגין ; 1399531636 -10ן טרגי; 1439833120 -5טרגין 
 1439933122 -40טרגין  ;1604335262 -30טרגין 

 
 ת.ד הבריאות משרלהנחיו התאםב 2021 במאינערך 

 
 המינים.לשני דת התרופה מיוענוסח בלשון זכר, אך  הקריאה עלון זהשם הפשטות והקלת ל
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